

No. : SHIN1901004049ML Date : Jan 24, 2019

Page: 1 of 5



CUSTOMER NAME: JINGNING JUNWEN STEEL CO.,LTD ADDRESS: NO.88 SHINIU MOUNTAIN, JINGNING SHE AUTONOMOUS COUNTRY, ZHEJIANG CHINA

Sample Name	:	Stainless Steel Seamless Tube Coils
Product Specification	:	10*1
Product or Lot No.	:	1811337
Material and Mark	:	TP321
Heat No.	:	YX1804-241

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

Test Required	:	Chemical Composition Analysis, Tensile Test, Flaring Test, Flattening Test, Hardness Test, Metallographic Analysis
Date of Receipt	:	Jan 17, 2019
Testing Start Date	:	Jan 17, 2019
Testing End Date	:	Jan 24, 2019
Test result(s)	:	For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for SGS-CSTC Standards Technical Service (Shanghai)Co., Ltd.

Kelly Shi Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excent be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-75) 8307 1443.

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China 201319 中国・上海・浦东康桥东路1159弄69号 邮编: 201319



No. : SHIN1901004049ML Date : Jan 24, 2019 Page: 2 of 5

1. Chemical Composition Analysis:

Test Method: C,S: ASTM E1019-18(Method A)(C/S Analyzer)

Others: SN/T 2718-2010(ICP-OES)

Element	С	Si	Mn	Р	S	Cr	Ni	Con.
Req.,%	≤0.08	≤1.00	≤2.00	≤0.045	≤0.030	17.00~ 19.00	9.00~ 12.00	-
Result, %	0.05	0.36	0.65	0.013	0.001	17.02	9.21	Pass

Note: The results comply with the requirement of ASTM A269-10 type TP321.

2. Tensile Test:

Test Method: ASTM A370-17a

Test item	Specimen type	Tensile strength (MPa)	Yield strength (0.2% offset) (MPa)	Elongation after fracture G=50mm (%)
Result	Full-size tubular specimen	565	211	52.0

3. Flaring Test:

Test Method: ASTM A370-17a

Sample	Specification (mm)	Expansion rate (Inside) (%)	Angle of taper mandrel (°)	Result	Conclusion
-	Ф10×1.0	≥22	60	No crack	Pass

Note: The results comply with the requirement of ASTM A269-10 type TP321.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions/Terms-eDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document.aspx advised that information contained herein repeate the responsibility is to its Client's instructions, if any. The Company's solid the responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the company ersuits shown in this test report report yo to he somple(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CAL Doccheck@sgs.com

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China 201319 中国・上海・浦东康桥东路1159弄69号 邮编: 201319



No. : SHIN1901004049ML Date : Jan 24, 2019 Page: 3 of 5

4. Flattening Test:

Test Method: ASTM A370-17a

Sample	Sample specification (OD×WT) (mm)	First step Distance between flattening plates	Result	Second step Distance between flattening plates	Result	Conclusion
		(H) (mm)		(H) (mm)		
-	Ф10×1.0	5.74	No crack	2WT	No crack	Pass

Note: The results comply with the requirement of ASTM A269-10 type TP321.

5. Hardness Test:

Test Method: ASTM E384-17

Test item	Sample	Test position	Result			Req.	Conclusion
HV1	-	Core	150	147	146	≤200	Pass

Note: The results comply with the requirement of ASTM A269-10 type TP321.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document to entry the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are relained for 30 days only. Attention: To check the authenticity of testing/ inspection report & certificate, please contact us at telephone: (86-755) 8307 1443.

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China 201319 中国・上海・浦东康桥东路1159弄69号 邮编: 201319



No. : SHIN1901004049ML Date : Jan 24, 2019 Page: 4 of 5

6. Metallographic Analysis:

Reference Standard: ASTM E3-11

Etching Reagent: Copper chloride aqueous solution of hydrochloric acid

Step 1. Sampling from main body of material;

Step 2. Inlay , Cleaning, Grinding , polishing and etching;

Step 3. Observing with the microscope.

Test Result(s):

Test Location	Microstructure of the sample
-	Seamless-pipe, see Fig.1.



Fig. 1 Microstructure of the sample $50 \times$



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excenerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is encorted by encoured to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are relatined for 30 days only.

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China 201319 中国・上海・浦东康桥东路1159弄69号 邮编: 201319



No. : SHIN1901004049ML Date : Jan 24, 2019 Page: 5 of 5



******** End of report*******

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test items are within the scope of China Metrology Accreditation(CMA); without CMA logo expresses that part/all of the test items are not within the scope of China Metrology Accreditation(CMA), and just for client internal reference.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is enconted to the company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing/ inspection report & certificate, please contact us at telephone: (85-75) 5307 1443,

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China 201319 中国・上海・浦东康桥东路1159弄69号 邮编: 201319